
 

 

Appendix A - Recycled Water Facilities Plan 



 

 

Page intentionally left blank. 

  



West Bay Sanitary District 

Recycled Water Facilities Plan

 Final - August 2015

Photo courtesy Jawed Karim via Flickr





 

 

Recycled Water Facilities Plan 

August 2015 

Table of Contents 
Chapter 1  Introduction ......................................................................................................... 1-1 
1.1  Background ........................................................................................................... 1-1 
1.2  Feasibility Study and Facilities Plan Objectives and Approach ............................. 1-3 
1.3  Stakeholder Involvement ....................................................................................... 1-3 
[...]
Demand (mgd) 

Peak Hour 
Demand (gpm) 

Sharon Heights Golf & 
Country Club Irrigation 152 0.4 839 

Sharon Land Co. Irrigation 10 0.03 53 

Sand Hill Commons Irrigation 11 0.03 61 

Rosewood Sand Hill Irrigation 24 0.06 135 

Table 7-11: Alternative C Main Facilities 

Component 
MBR SBR + Granular Media Filtration 

Value Units Notes Value Units Notes 
Influent Pump Station       

Design Flow 0.8 mgd 
Peak hour 

wastewater flow 0.8 mgd 
Peak hour 

wastewater flow 
No. of Pumps 2 - 1 Duty, 1 Standby 2 - 1 Duty, 1 Standby 
TDH 300 ft  300 ft  
hp per Pump 45 hp  45 hp  
Influent Pipeline       
8” Pipe 10,560 LF  10,560 LF  
Treatment Facilities       
Grit Removal 0.8 mgd  0.8 mgd  
Fine Screens 2 mm  3 mm  
MBR System – Biological 
Trains 2 -  N/A   

MBR System Flow 0.5 mgd 
Max day 

wastewater flow    
MBR System – Membrane 
Tanks 2 - 

Two cassettes per 
tank N/A   

SBR System Flow    0.5 Mgd 
Max day 

wastewater flow 
SBR System – Trains N/A   2 -  
UV Disinfection 0.5 mgd  0.5 mgd  
Solids Discharge Pipeline       
6” Pipe 1,580 LF  1,580 LF  
Distribution Pump Station 
to Storage Ponds       

Design Flow 1.2 mgd 
Peak hour 

irrigation demand 1.2 mgd 
Peak hour 

irrigation demand 
No, of Pumps 2 -  2 -  
TDH 30 ft  30 ft  
hp per Pump 10 hp  10 hp  
Distribution Pump Station 
to Other Users       

Design Flow 0.3 mgd 
Peak hour 

irrigation demand 0.3 mgd 
Peak hour 

irrigation demand 
No. of Pumps 2 - 1 Duty, 1 Standby 2 - 1 Duty, 1 Standby 
TDH 210 ft  210 ft  
hp per Pump 15 hp  15 hp  
Discharge Pressure 70 psi  70 psi  



 

Recycled Water Facilities Plan Chapter 7 Project Alternatives
 

August 2015  7-11 

Component 
MBR SBR + Granular Media Filtration 

Value Units Notes Value Units Notes 
Distribution Pipeline       
6” Pipe 6,400 LF  6,400 LF  

Pipeline Critical Crossings 

There are no critical crossings in addition to the crossings for Alternative A discussed in Section 7.2.1.  

Treatment Facilities 

The influent pump station will be sized to pump the peak hour available wastewater flow of 0.8 mgd. The 
satellite plant would be sized to treat the max day available wastewater flow of 0.5 mgd to serve Sharon 
Heights G&CC, Sharon Land Co., Sand Hill Commons and Rosewood Sand Hill.  

In addition to the treatment facilities described for Alternative A, Alternative C will include a recycled 
water distribution pipelines and pump station. 

Table 7-12: Alternative C Cost Estimate 

Description MBR 
SBR + Granular 
Media Filtration 

Influent Pump Station $614,000 $614,000 

Influent Pipeline $1,774,000 $1,774,000 

Treatment Facilities $6,768,000 $5,699,000 

Distribution Pump Station $454,000 $454,000 

Distribution Pipeline $798,000 $798,000 

Raw Construction Cost $10,408,000 $9,340,000 

Construction Contingency (30% of Raw Construction Cost) $3,122,000 $2,802,000 

Total Construction Cost $13,530,000 $12,142,000 

Implementation Cost $3,000,000 $3,000,000 

Project Contingency (5% of Total Construction Cost) $677,000 $607,000 

Total Capital Cost $17,207,00 $15,749,000 

Annualized Capital Costs1 $768,000 $703,000 

Annual O&M Costs $248,000 $210,000 

Total Annualized Cost2 $1,016,000 $913,000 

Estimated Recycled Water Yield (AFY) 197 197 

Unit Cost, Annualized ($/AFY) $5,200 $4,600 

Footnotes: 
1. Planning level estimate; costs are in April 2015 dollars 
2. Annualized at 30 years, 2.0% 

7.2.4 Alternatives Comparison 

Table 7-13 summarizes the advantages and disadvantages between MBR and SBR with granular media 
filtration and the costs between the three Alternatives. Figure 7-1 shows the locations of the major 
facilities for the three alternatives. 



 

Recycled Water Facilities Plan Chapter 7 Project Alternatives
 

August 2015  7-12 

Table 7-13: Alternatives Comparison 

Description MBR SBR + Granular Media Filtration 

Advantages 

 Compact footprint 

 High quality tertiary effluent for recycled water use and 
discharge during wet weather season 

 Combines secondary treatment with tertiary treatment which 
minimizes facilities to operate 

 Eliminates operational issues associated with poor sludge 
settleability since MBRs do not rely on gravity sedimentation 

 

 Compact footprint 

 Process is capable of producing tertiary effluent suitable for 
reuse 

 Simple process suitable for smaller sized facilities 

 Lower capital and O&M costs than MBR facility 
 

Disadvantages 

 High capital and operating costs associated with membrane 
maintenance and replacement 

 Additional maintenance required for automated valve 
maintenance, compared with an SBR 

 Requires fine screening upstream of the MBR, creating a 
solids stream to be disposed of 

 May require more operational oversight to monitor sludge 
settleability 

Alternative A   
Total Capital Cost $15,610,000 $14,020,000 
Annual O&M Costs $233,000 $197,000 
Total Annualized Cost $930,000 $823,000 
Estimated Recycled Water Yield (AFY) 152 152 
Unit Cost, Annualized ($/AFY) $6,100 $5,400 
Alternative B   
Total Capital Cost $17,126,000 $15,668,000 
Annual O&M Costs $258,000 $219,000 
Total Annualized Cost $1,023,000 $919,000 
Estimated Recycled Water Yield (AFY) 236 236 
Unit Cost, Annualized ($/AFY) $4,300 $3,900 
Alternative C   
Total Capital Cost $17,207,000 $15,749,000 
Annual O&M Costs $248,000 $210,000 
Total Annualized Cost $1,016,000 $913,000 
Estimated Recycled Water Yield (AFY) 197 197 
Unit Cost, Annualized ($/AFY) $5,200 $4,600 



 

Recycled Water Facilities Plan Chapter 7 Project Alternatives
 

August 2015  7-13 

Figure 7-1: Alternatives Major Facilities 

 



 

Recycled Water Facilities Plan Chapter 7 Project Alternatives
 

August 2015  7-14 

Conclusions 

Based on discussions with WBSD, Alternative B was recommended: 

 Incremental construction cost of $1,556,000 compared to the Baseline Project would bring an 
additional 144 AFY of recycled water use. 

 Compared to SBR, MBR provides high quality tertiary effluent for recycled water use 

 MBR eliminates operational issues associated with poor sludge settleability since MBRs do not 
rely on gravity sedimentation 

 Includes a year-round demand 



 

Recycled Water Facilities Plan Chapter 8 Recommended Project
 

August 2015  8-1 

Chapter 8 Recommended Project 

This chapter describes the Recommended Recycled Water Project (Recommended Project) and includes 
target customers, project facilities descriptions, cost estimates, project benefits and an implementation 
plan (including construction financing plan).  

8.1 Facilities 
The Recommended Project involves the construction of satellite treatment facilities designed to treat a 
max day flow of 0.5 mgd, a wastewater pump station to divert flow to the treatment facility, 1,580 LF of 
pipeline to discharge solids to an existing sewer, and 5,300 LF of distribution pipeline to SLAC. The 
Project would deliver an estimated 236 AFY of recycled water, including 152 AFY to Sharon Heights 
G&CC through the year and approximately 84 AFY over seven months to SLAC for irrigation and 
cooling tower uses. Table 8-1 provides the estimated average annual demand for each customer. 

Table 8-1: Recommended Project Recycled Water Customers 

Customer Name 
Primary Type of 

Use 
Average Annual 
Demand (AFY)

Max Day Demand 
(mgd)

Peak Hour 
Demand (gpm)

Sharon Heights 
Golf Course 

Golf Course 
Irrigation 152 0.4 839

SLAC Irrigation 251 0.11 237
SLAC Cooling Tower 591 0.18 213

Footnotes: 
1. Based on assumed seven months of recycled water delivery. 

 
The Project begins with diverting wastewater flow from the 36-inch sewer at the intersection of Sand Hill 
and Oak Avenue. Wastewater would be pumped to Sharon Heights G&CC along Sand Hill Road through 
an Influent Pump Station where it arrives at the Satellite Treatment Facility. At the treatment facility, the 
first step is grit removal and fine screening (2 mm fine screen). The screened wastewater will then flow to 
biological reactor tanks, MBR treatment system, through a UV disinfection unit and to a recycled water 
clearwell. The recycled water clearwell would be used as the distribution pump station for SLAC and to 
deliver recycled water to the two million gallon Sharon Heights G&CC storage pond.  

Figure 8-1 illustrates the recommended, planning-level layout for the new recycled water treatment 
facilities at Sharon Heights. 

Distribution from the satellite plant to SLAC will be through one 6-inch pipeline. Grit and screenings will 
be collected in a common dumpster and hauled offsite for disposal. Solids produced from the MBR 
system will be discharged by gravity through a 6-inch pipeline to an existing 8-inch sewer lateral located 
near the southwest boundary of the golf course. 

Figure 8-2 illustrates the recommended recycled water target customers and major facilities. Figure 8-3 
illustrates the influent pump station configuration. 



 

Recycled Water Facilities Plan Chapter 8 Recommended Project
 

August 2015  8-2 

Figure 8-1: Recommended Project Facility-Planning Level Satellite Treatment Layout 



 

Recycled Water Facilities Plan Chapter 8 Recommended Project
 

August 2015  8-3 

Figure 8-2: Recommended Project Recycled Water Customers and Facilities 

 



 

Recycled Water Facilities Plan Chapter 8 Recommended Project
 

August 2015  8-4 

Figure 8-3: Influent Pump Station Configuration 

 



 

Recycled Water Facilities Plan Chapter 8 Recommended Project
 

August 2015  8-5 

Table 8-2 is a summary of key planning-level design criteria for the recommended facilities. 

Table 8-2: Design Criteria for Recommended Project 

Component 
MBR 

Value Units Notes 
Influent Pump Station    
Design Flow 0.8 mgd Peak hour wastewater flow 
No. of Pumps 2 - 1 Duty, 1 Standby 
TDH 300 ft  
hp per Pump 45 hp  
Influent Pipeline    
8” Pipe 10,560 LF  
Treatment Facilities    
Grit Removal 0.8 mgd  
Fine Screens 2 mm  
MBR System – Biological Trains 2 -  
MBR System Flow 0.5 mgd Max day wastewater flow 
MBR System – Membrane Tanks 2 - Two cassettes per tank 
SBR System Flow    
SBR System – Trains N/A   
UV Disinfection 0.5 mgd Max day wastewater flow 
Solids Discharge Pipeline    
6” Pipe 1,580 LF  
Distribution Pump Station to Storage Ponds    
Design Flow 1.2 mgd Peak hour irrigation demand
No. of Pumps 2 -  
TDH 30 ft  
hp per Pump 10 hp  
Distribution Pump Station to SLAC    
Design Flow 0.34 mgd Peak hour irrigation demand
No. of Pumps 2 - 1 Duty, 1 Standby 
TDH 240 ft  
hp per Pump 20 hp  
Discharge Pressure 70 psi  
Distribution Pipeline    
6” Pipe 5,300 LF  

8.2 Recommended Project Cost Estimate 
Table 8-3 summarizes the estimated cost for the Recommended Project. See Appendix D for detailed cost 
information. 



 

Recycled Water Facilities Plan Chapter 8 Recommended Project
 

August 2015  8-6 

Table 8-3: Recommended Project Costs (April 2015 Dollars) 

Description 
MBR Treatment 
Facility Cost 

Influent Pump Station $614,000 

Influent Pipeline $1,774,000 

Treatment Facilities $6,768,000 

Distribution Pump Station $454,000 

Distribution Pipeline $665,000 

Raw Construction Cost $10,275,000 

Construction Contingency (30% of Raw Construction Cost) $3,064,000 

Total Construction Cost $13,358,000 

Implementation Cost $3,100,000 

Project Contingency (5% of Total Construction Cost) $668,000 

Total Capital Cost $17,126,000 

Annualized Capital Costs1 $765,000 

Annual O&M Costs $258,000 

Total Annualized Cost2 $1,023,000 

Estimated Recycled Water Yield (AFY) 236 

Unit Cost, Annualized ($/AFY) $4,300 

Footnotes: 
1. Planning level estimate; costs are in April 2015 dollars 
2. Annualized at 30 years, 2.0% 

8.3 Comparison to No Project Alternative (SFPUC Supply) 
Without the Project, existing demands would continue to be met using SFPUC supply through the 
MPMWD. Table 8-4 is a comparison between the Recommended Recycled Water Project and the No 
Project Alternative (continued use of SFPUC water for irrigation). 



 

Recycled Water Facilities Plan Chapter 8 Recommended Project
 

August 2015  8-7 

Table 8-4: Recommended Recycled Water Project vs. No Project Alternative (SFPUC Supply) 

Criteria Recommended Recycled Water Project 
No Project –Continued 

SFPUC Supply 
Summary   
Description Development of treatment and distribution 

systems to provide recycled water for irrigation 
and cooling tower use 

Status quo. No additional 
facilities required. 

Water Supply Recycled water from the Sharon Heights Satellite 
Treatment Plant, treated to Title 22 standards for 
“Disinfected Tertiary Recycled Water”  

Benefits   
Diversifying Water 
Sources 

236 AFY of drought-proof locally controlled water 
supply for non-potable uses  

Sustainability Conserves potable water for its highest beneficial 
use  

Costs   
Capital Cost $17.1 million (April 2015 dollars) None 
Unit Cost ($/AF) 

$4,300/AF (delivered) 
$2,713/AF in 2014/15 
(wholesale – see Chapter 2) 

Other Potential 
Future Costs/Risks 

Other users reduced need for irrigation water if 
turf replaced with zero-water landscaping 
elements 

 Risk of unavailable 
supplies during periods of 
drought 

 Risk of supply interruption 
following a catastrophic 
event (e.g. earthquake) 

 Risk of additional future 
cost increases 

 



 

Recycled Water Facilities Plan Chapter 9 Implementation Plan
 

August 2015  9-1 

Chapter 9 Implementation Plan 

The following sections evaluate various institutional, financing and environmental areas of the 
recommended project.  

9.1 Institutional Needs 
Water Use Commitments 

WBSD has developed an MOU with Sharon Heights G&CC, to partner in developing and funding the 
project, and also to be the primary user of the recycled water produced. A market assurance from SLAC 
could take the form of a letter of intent or user agreement and can be modeled after relevant portions of 
the SH G&CC MOU. The MOU is included in Appendix F. 

Water Rights 

No water rights issues were identified. WBSD does not currently have an NPDES permit as its 
wastewater is diverted to SVCW for treatment and discharge to the Bay at the Redwood City facility. 
Because SVCW is a bay discharger, they do not need a Petition for Change to be filed with the SWRCB 
due to the change in wastewater discharge volume associated with effluent diverted to the project. 

Permitting and Agreements 

Several permits were identified as necessary for the implementation of the recommended project. 
Foremost, WBSD would need to obtain a water recycled permit to serve recycled water. WBSD currently 
operates its sewers under the collection system general order, and would need to enroll in the newly 
adopted General Water Discharge Requirements for Recycled Water Use (General Order, WQ 2014-
0900-DWQ). Standard construction permits including encroachment and air quality permits would also be 
required. 

One interagency agreement was identified. A recycled water agreement with the City to serve recycled 
water to MPMWD customers is required to avoid duplication of service issues within the City’s 
jurisdiction. WBSD has been working with the City and MPMWD on developing an MOU, and the City 
is supportive of recycled water. No recycled water service will be provided to Cal Water customers as 
part of the recommended project, so a recycled water agreement with Cal Water is not needed at this time. 

Lastly, WBSD will curtail the sewer flow diverted to SVCW by 0.5 mgd however no formal agreement is 
required to reduce the flow to SVCW. The flow reduction will result in a slightly reduced flow charge to 
WBSD. 

Right of Way Acquisition 

No right of way acquisition was identified, however WBSD will need to coordinate ROW crossing with 
SFPUC for the crossing of the Hetch-Hetchy aqueduct in Sand Hill Road, and also coordinate to use the 
City’s ROW to construct the pipeline along Sand Hill Road. 

Unresolved Issues 

WBSD is still in discussions regarding recycled water purveyor and conveyance rights with the City and 
MPMWD. Resolution is expected in the late July 2015 timeframe. 